
PRO9D
Two Column Automotive Lift

9000lbs. Capacity

IN50002 Rev. C
April 2009











85

85















 

PRO 9D Two-Column Automotive Lift 
12 

 Safety Instructions: 
1. Do not raise a vehicle on the lift until the installation is completed as described in this 

manual. 
2. Anyone who will be in the vicinity of the lift when it is in use should read and refer to the 

following publications supplied with this lift: 

• “INSTALLATION AND OWNERS MANUAL”, I MAN 991022  
• “LIFTING IT RIGHT”, ALI SM93-1. 
• “AUTOMOTIVE LIFT SAFETY TIPS”, ALI-ST90. 
• “VEHICLE LIFTING POINTS FOR FRAME ENGAGING LIFTS”, ALI/LP-GUIDE. 
• “SAFETY REQUIREMENTS FOR OPERATION, INSPECTION, AND 

MAINTENANCE”, ANSI/ALI ALOIM-1994.  

3. Technicians should be trained to use and care for the lift by familiarizing themselves with 
the publications listed above.  The lift should never be operated by an untrained person. 

4. Always position the arms and adapters properly out of the way before pulling the 
vehicle into, or out of the bay.  Failure to do so could damage the vehicle and/or the lift.  

5. Do not overload the lift.  The capacity of the lift is shown on cover of this document.   

6. Positioning the vehicle is very important.  Only trained technicians should position the 
vehicle on the lift.  Never allow anyone to stand in the path of the vehicle as it is being 
positioned. 

7. Position the arms to the vehicle manufacturer’s recommended pickup points.  Raise the 
lift until contact is made with the vehicle.  Make sure that the arms have properly engaged 
the vehicle before raising the lift to a working height. 

8. Keep everyone clear of the lift when the lift is moving, the locking mechanism is 
disengaged, or the vehicle is in danger of falling. 

9. Unauthorized personnel should never be in the shop area when the lift is in use. 

10. Inspect the lift daily.  The lift should never be operated if it has damaged components, or is 
malfunctioning.  Only qualified technicians should service the lift.  Replace damaged 
components with manufacturer’s parts, or equivalent. 

11. Keep the area around the lift clear of obstacles. 

12. Never override the self-returning lift controls. 

13. Use safety stands when removing or installing heavy vehicle components. 

14. Avoid excessive rocking of the vehicle when it is on the lift. 

15. To reduce the risk of personal injury, keep hair, loose clothing, fingers, and all body parts 
away from moving parts. 

16. To reduce the risk of electric shock, do not use the lift when wet, do not expose the lift to 
rain. 

17. To reduce the risk of fire, do not operate equipment in the vicinity of open containers of 
flammable liquids (gasoline). 



 

PRO 9D Two-Column Automotive Lift 
13 

18. Use the lift only as described in this manual, use only manufacturer’s recommended 
attachments. 

19. Unusual vehicles, such as limousines, RV’s, and long wheelbase vehicles, may not be 
suitable for lifting on this equipment.  If necessary, consult with the manufacturer or the 
manufacturer’s representative. 

20. The troubleshooting and maintenance procedures described in this manual can be done by 
the lift’s owner/employer.  Any other procedure should only be performed by trained lift 
service personnel.  These restricted procedures include, but are not limited to, the following:  
cylinder replacement, carriage and safety latch replacement, and leg replacement. 

21. Anyone who will be in the vicinity of the lift when it is in use should familiarize 
themselves with following Caution, Warning, and Safety related decals supplied with this 
lift, and replace them if the are illegible or missing:  

 



 

PRO 9D Two-Column Automotive Lift 
14 

 Monthly Maintenance: 
1. With lift lowered check the hydraulic fluid level.  If necessary add oil as described in the 

Installation Instruction section of this manual 

2. Check carriage latch synching:  Latches should click at the same time.  If necessary adjust 
cables as described in the Installation Instruction section of this manual.  

3. Check tightness of all bolts. 

4. Check anchor bolt tightness.  If the anchor bolts are loose, they should be re-torqued to 
90ft/lbs.   

• Check the nuts for tightness every week for the first month, and every month 
afterwards. 

5. Replace worn or broken parts only with lift manufacturer’s parts, or their equivalent.  

Troubleshooting: 
1. The power unit does not run: 

• Check electrical supply breaker, or fuse. 
• Check micro-switch and connections in motor control box. 
• Check voltage to the motor. 

2. The power unit runs but does not raise the lift: 
• Check the oil level. 
• Check that the lowering valve is not stuck open. 
• Check the connections and components on the suction side of the pump. 

3. The power unit raises the lift empty, but will not lift a vehicle. 
• Make sure the vehicle is not above the rated capacity of the lift. 
• Make sure the vehicle is positioned properly. 
• Clean the lowering valve by running the power unit for 30 seconds while holding the 

lowering valve open. 
• Check the motor voltage. 

4. Lift drifts down. 
• Check for external leaks. 
• Clean the lowering valve by running the power unit for 30 seconds while holding the 

lowering valve open.  Repeat this procedure three times. 
• Clean the check valve seat. 

5. Slow Lifting and/or oil foaming up. 
• Check that oil used meets the specification in the Installation Instruction section of this 

manual. 
• Tighten all suction line fittings. 



 

PRO 9D Two-Column Automotive Lift 
15 

6. Anchors continually work loose 
• If holes were drilled too large relocate the lift per the Installation Instruction section of 

this manual. 
• Floor is not sufficient to provide the necessary resistance, remove an area of concrete 

and repour as described in the Installation Instruction section of this manual. 

7. Lift does not raise and lower smoothly. 
• Reposition vehicle for a more even weight distribution. 
• Check the four inside corners of the two legs for roughness.  Any rust or burrs must be 

removed with 120 grit emery cloth. 
• Lubricate the leg corners with heavy duty bearing grease. 
• Use a level to check the legs for vertical alignment both side to side and front to back.  

Shim the legs as necessary per the Installation Instruction section of this manual. 
• Check the oil level. 
• Make sure there is no air in the hydraulic lines, bleed system as described in the 

Installation Instruction section of this manual.  

8. The lift will only lower approximately, 1” then stops. 
• Check that the safety latch pull rods are disengaged.   

9. Power Unit will not stop running 
• Switch is damaged, turn off power to the lift and replace switch. 

 
6.  Lift Lockout/Tagout Procedure 
 
Purpose 
 
This procedure establishes the minimum requirements for the lockout of energy that could cause 
injury to personnel by the operation of lifts in need of repair or being serviced. All employees 
shall comply with this procedure. 
 
Responsibility 
 
The responsibility for assuring that this procedure is followed is binding upon all employees and 
service personnel from outside service companies (i.e., Authorized Rotary Installers, contactors, 
etc.). All employees shall be instructed in the safety significance of the lockout procedure by the 
facility owner/manager. Each new or transferred employee along with visiting outside service 
personnel shall be instructed by the owner/manager (or assigned designee) in the purpose and use 
of the lockout procedure. 
 
Preparation 
 
Employees authorized to perform lockout shall ensure that the appropriate energy isolating 
device (i.e., circuit breaker, fuse, disconnect, etc.) is identified for the lift being locked out. Other 
such devices for other equipment may be located in close proximity of the appropriate energy 



 

PRO 9D Two-Column Automotive Lift 
16 

isolating device. If the identity of the device is in question, see the shop supervisor for resolution. 
Assure that proper authorization is received prior to performing the lockout procedure. 
 
Sequence of Lockout Procedure 
 

1) Notify all affected employees that a lockout is being performed and the reason for it. 
2) Unload the subject lift. Shut it down and assure the disconnect switch is “OFF” if one is 

provided on the lift. 
3) The authorized lockout person operates the main energy isolation device removing power 

to the subject lift. 
· If this is a lockable device, the authorized lockout person places the assigned 

padlock on the device to prevent its unintentional reactivation. An appropriate tag 
is applied stating the person’s name, at least 3” x 6” in size, an easily noticeably 
color, and states not to operate device or remove tag. 

· If this device is a non-lockable circuit breaker or fuse, replace with a “dummy” 
device and tag it appropriately as mentioned above. 

4) Attempt to operate lift to assure the lockout is working. Be sure to return any switches to 
the “OFF” position. 

 
 
Restoring Equipment to Service 

 
1) Assure the work on the lift is complete and the area is clear of tools, vehicles, and 

personnel. 
2) At this point, the authorized person can remove the lock (or dummy circuit breaker or 

fuse) & tag and activate the energy isolating device so that the lift may again be 
placed into operation. 

 
Rules for Using Lockout Procedure 
 
Use the Lockout Procedure whenever the lift is being repaired or serviced, waiting for repair 
when current operation could cause possible injury to personnel, or for any other situation when 
unintentional operation could injure personnel. No attempt shall be made to operate the lift when 
the energy isolating device is locked out. 
 
7.  Operating Conditions 
 

Lift is not intended for outdoor use and has an operating ambient temperature range  
of 41º-104ºF (5º-40ºC). 

 
 



 

PRO 9D Two-Column Automotive Lift 
17 

16

17
2

1 14
16

15

Figure 1 Figure 2

1

2

3

14

16

17

15

16



 

PRO 9D Two-Column Automotive Lift 
18 

19

18

29

2

29

2.2
58

19

18

2.157 59

Figure 3

Figure 4

1

16

2

28

2

25

14
16

15
17

3



 

PRO 9D Two-Column Automotive Lift 
19 

56

18

1.5

41

1.2

1.6

1.11

29

1.9

1.8

1.7

1.12

19

1.10

55

40

13

58

59

29

Figure 5

Figure 6

1.5

1.2

39

1.6
1.11

1.1

41 56
67

1.8

1.3

1.4

4029

48

50
68



 

PRO 9D Two-Column Automotive Lift 
20 

31

1

5.1
39
49
48

50

5.2

5.4

5.3

45

24

5.5
40
29

5

Figure 7



 

PRO 9D Two-Column Automotive Lift 
21 

Figure 8

37

35
34

32

33

36

38

3.4



 

PRO 9D Two-Column Automotive Lift 
22 

24

42

2.2
46

44
54

43

9

47

42Figure 9



 

PRO 9D Two-Column Automotive Lift 
23 

63

1

65

7

2

17 15

3
16

14

60
61
62

25

64
28

20
22

22
21

23

9

16

14
16

16
15
17

10

5

7

6

8

11
1230

4

69

Figure 10



 

PRO 9D Two-Column Automotive Lift 
24 

17
15

15

3.6

17

21

3.2

3.3

3.4
3.5

3.4

26

3.5

2727

16

22

3.1

16

16

16

70

Figure 11



 

PRO 9D Two-Column Automotive Lift 
25 

52

A52

51

53

B

53

51

52
51

C

52

9

A

29 29
67

B

67

51

C

Figure 12
 

 
 
 
 
 

 



 

PRO 9D Two-Column Automotive Lift 
26 

ITEM  DRAWING  DESCRIPTION  QTY  
1  HPRO-1000  Column A, Slave Side  1  
1.1  30500-5001(B)-26G1  Safety Cam Plate, Master Side  1  
1.2  30500-5001(B)-07  Bushing A  2  
1.3  30500-5001(B)-12  Safety Release Handle  1  
1.4  30500-8000-01A  Cover A  1  
1.5  30500-5001(B)-09  Latch Shaft  2  
1.6  30500-5001(B)-10  Spring A  2  
1.7  30500-8000-01B  Cover B  1  
1.8  30500-5001(B)-24  Bushing B  2  
1.9  30500-5001(B)-25G1  Spring B  1  
1.10  30500-5001(B)-22  Safety Cam Plate, Slave Side  1  
1.11  30500-5001(B)-21  Safety Latch  2  
1.12  30500-8000-3-1  Cable Pulley Bracket B  1  
2  HPRO-3000  Upright  2  
2.1  30500-8000-2-1  Cable Pulley Bracket A  2  
2.2  HPRO-3003  Hydraulic Hose Guide  2  
3  HPRO-4000  Cross Beam Assembly  1  
3.1  HPRO-4001  Overhead Cross Beam, Section A  1  
3.2  HPRO-4002  Overhead Cross Beam, Section B  1  
3.3  HPRO-4003  Top Cable Pulley Shaft  2  
3.4  52006  4" Cable Pulley  4  
3.5  HPRO-4004  Spacer A  4  
3.6  HPRO-4005  Spacer B  2  
4  30400-6014A  Short Truck Adapter A  4  
5  HPRO-2000  Carriage  2  
5.1  30400-5024  UHWM Sliding Bearing Block  16  
5.2  30400-5014  Gear Rack  4  
5.3  30400-5012-1  Spring  4  
5.4  30400-5015  Gear Rack Shaft  4  
5.5  30400-5017  Spacer  4  
6  30400-7000-X  Front Arm A  1  
7  30400-6000-X  Long Arm  2  
8  30400-5005  Arm Pin  4  
9  P3548    Power Unit 1  
10  30400-6015A  Tall Truck Adapter B  4  
11  30400-6005-1  Lifting Pad Assembly  4  
12  30400-7013  Saddle Pad Assembly  2  
13  30500-5001(B)-23  Threaded Shaft  1  
14  B10-12×40  M12×40 Hex Bolt  24  
15  B40-12  Ø12 Lock Washer  29  
16  B42-12  Ø 12 Flat Washer  58  



 

PRO 9D Two-Column Automotive Lift 
27 

17  B30-12  M12 Hex Nuts  29  
18  B10-6×16  M6×16 Hex Bolt  14  
19  B40-6  Ø 6 Lock Washer  14  
20  B10-8×25  M8×25 Hex Bolt  4  
21  B40-8  Ø 8 Lock Washer  8  
22  B41-8  Ø 8 Flat Washer  12  
23  B30-8  M8 Hex Nuts  4  
24  YG11-9100  Hydraulic Cylinder  2  
25  B14-3/4×140  3/4"×140 Anchor Bolt  10  
26  NH4D-2005  Stop Non-rotator Bar  2  
27  B10-12×25  M12×25 Hex Bolt  5  
28  HPRO-1000A  Column B, Master Side  1  
29  B41-6  Ø 6 Flat Washer  26  
30  30400-7000-XDC  Front Arm B  1  
31  HPRO-2008  Cover  2  
32  HPRO-9000  Equalizing Cable  2  
33  HPRO-9001  Safety Release Cable  1  
34  B41-20  Ø 20 Flat Washer  4  
35  B33-3/4-16  3/4"-16 Nylon Lock Washer  4  
36  HPRO-1007  Cable Pulley Shaft  2  
37  B24-6×12  M6×12 Bolt  2  
38  52005  4.75" Cable Sheave  2  
39  B84-10  M10× Ø 35 Knob  5  
40  B23-6×8  M6×8 Screw  16  
41  B22-10×16  M10×16 Hex Head Screw  2  
42  HPRO-Y001  Pipe Fitting  2  
43  30400-9053YZ  90 Degree Fitting  1  
44  HPRO-Y002  T-Fitting  1  
45  B51-3×26   Ø 3×26 Roll Pin  4  
46  1WB-14  Hydraulic Hose A  1  
47  1WB-22  Hydraulic Hose B  1  
48  B40-10  Ø 10 Lock Washer  5  
49  B30-10  M10 Hex Bolt  4  
50  B41-10  Ø 10 Flat Washer  5  
51  B86-1.5×5900  Shut-Off Cable  1  
52  B87-1.5  Aluminum Clevis  4  
53  B15-6×50  M6×50 Bolt  2  
54  1WB-13JC  Hydraulic Hose C  1  
55  30500-5001(B)-27  M8 Nut  1  
56  B10-6×35  M6×35 Hex Bolt  2  
57  B20-6×25  M6×25 Screw  2  
58  30500-8000-2-2  Lock Release Cable Pulley  3  



 

PRO 9D Two-Column Automotive Lift 
28 

59  B33-6  M6 Nylon Lock Nut  3  
60  30400-6005-2  Lift Pad Weldment  4  
61  PV-6003  Rubber Pad  4  
62  B20-6×20  M6×20 Pad Screw  4  
63  30400-7013A  Saddle Weldment  2  
64  52200-3  Rubber Pad For Sadder  2  
65  B29-6×16  M6×16 Screw  4  
67  B30-6  M6 Nut  5  
68  B36-10  NUT M10  1  
69  30400-1999  WASHER  4  
70  B10-8×16  M8×16 Hex Bolt  4  
 

 
 


